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FEFL AL Applicant: IR B L B R B R A ] Suzhou Clean Adhesive Material Co.,Ltd
FA AR ALRE S 4E B F The following sample(s) was/were submitted and identified on behalf of the client as:
¥ & # Sample Name: KRR LR RE T Polyester film grass green silicone adhesive tape

F ki Sample Source: i%Ff Send Sample

¥E B2l H 1§ Sample Received Date: 2020-07-09
FE At H 88 Test Period: : 2020-07-09~2020-07-17

XK Test Methods: (1) IEC 62321-5 Edition 1.0:2013 (¥ 7%, I B -FRCE I A 2 HE 0 & &
IEC 62321-5 Edition 1.0:2013 method, Lead Analysis is performed by AAS
(2) IEC 62321-5 Edition 1.0:2013 5%, FI TRy 6l A & 5 i 5 it
IEC 62321-5 Edition 1.0:2013 method, Cadmium Analysis is performed by AAS
(3) IEC 62321-4:2013+AMD1:2017 CSV (#77i%, FH riUBRE & 586 1 A G e il Al g R i 45 it
IEC 62321-4:2013+AMD1:2017 CSVmethod, Mercury Analysis is performed by ICP-OES
(4) |IEC 62321-7-2 Edition 1.0:2017 {77, % 4h=r] L2 X6 RETHIN s 75 it ) 35 fi
IEC62321-7-2 Edition 1.0:2017 method, Hexavalent Chromium analysis
is performed by UV-Vis
(5) IEC 62321-6 Edition 1.0:2015 (#1771, FICAR il o E AT D s 25 LR AN
EAUN S i
IEC 62321-6 Edition 1.0:2015 method, PBBs and PBDEs Analysis is performed
by GC-MS
(6) IEC 62321-8 Edition 1.0:2017 (17712, FIUHH (i o 18 A DO SE 00548 — PRI (K 7 it
IEC 62321-8 Edition 1.0:2017 method, Phthalate analysis is performed by GC-MS
(7) EN 14582: 2016 )5 i, 7 €l il e 9, 31, 18, B ) o5 it
EN 14582:2016 method,F, Cl, Br, | analysis is performed by IC
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Wi 25 F Test Result: % W F 7 Please refer to next page(s)
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MIALS R Test Result (.47 Unit: mg/kg)
P

5 N & Sample No.&Name: T23404504

R AR EGEN T Polyester film grass green silicone adhesive tape

M H Test Item TriEk R MDL ik 45 Test Result RoHS [t RoHS Limit
____________ ¥t Lead (Pb) 1 Ak i Not Detected. 1000
% Cadmium (Cd) | 1 RN Detacted - | T iasaae
""""""""" gy |l e D e e
M Hexavalent Chromium (Cr*) | 8 | M NotDetected. | 1000
£ RIBEHE 2 1 Sum of PBBs — At il Not Detected. 1000
""""" —WBEBlomoblphenyl | 5 | Rl NotDatested, |l
W% Dibromobiphenyl | £ | AmBNetDemetsd. T =
""""" R Tbromobiphenyl | . 5. . | AN NotDeledsd | T
"""" JUMURK Tetrabromobiphenyl | 5 | ARl NotDetected. | LT
"""" TB% Pentabromobiphenyl | 5 | kil NotDetested, | L TTTTTTT
 NBURK Hexabromobiphenyl | B b At MDA, ] e
"""" LUK Hoptabromobiphenyl | 5 | kil NotDetestes, | T
"""" JMECE Octabromobiphenyl | 5 | ARl NotDetected, | T
* JUBUE K Nonabromobiphenyl | B, . f o ANotDeeetea; | e
"""" | WK Decabromabiphenyl | 5 | AHili NotDetected, | LI
L K2 f Sum of PBDEs — 4411} Not Detected. 1000
i rreonnE aeee Gt
| #MitNotDetected.. | . —
kRt NotDetected. | — 7
kil Not Detected. | S A L O
| kMt NotDetected. | —
R v S e SR s
[ R NotDetected. | —
| RAdi NotDetected. | —
##ih Not Detected. |  —
|~ %H# Decabromodiphenyl ether 5 | M Not Detected. | —
A7 LLF % 1 The page below is blank.
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Mt as Ft Test Result (P12 Unit: mg/kg)

ET o CAS 5 ik iR ik 1 RoHS [t
S 17
WRTH Test ltem CAS Number MDL Test Result RoHS Limit
At He — g = 7 B AE 2 **ﬁ”ll
______ SX-FR-CLEDEM OFHP) | M7 | W | NotDeedtsd, | T
___________ el il AN Bl R BRE B R i
S — WA T AR (BBP) 85-68-7 30 Akl 1000
________________________ NOtDEtec“’d
AT e Ak
e = - TH& (DIBP) 69-
AR TR P 84-69-5 30 Nt Datacked; 1000

W4 4 Test Result (147 Unit: mg/kg)

T H JiidfG IR i R
Test ftem MDL Test Result
ﬁﬂ i e L i : Notﬁﬁégted.
_________________ g om0l G
S otDetosos. |
" ™ Notgﬁ;{;led.

#1¥ Note: (1) mg/kg = ppm
(2) “—"= AME Does not stipulate
(3) A VFHLIRE S| RoHS 2011/65/EU /& 211 #4(EU)2015/863 Hiak 11 [ %K
The most allowable limit value reference to RoHS Directive 2011/65/EU & (EU)2015/863 Annex |l
(4) Ak ili(<J5ika i B )Not Detected (<<MDL)
{ /T Sample No. & Photo:

it
B
d:
=

W

A %4 25 B8 P oh (14 5 11 5% Pony authenticate the photo on original report only
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M A F2 P Measurement Flow-chart

Mk N 7 Tested by: {5h% T Ni Xiaoning

#H#% A\ 51 Checked by: ki Liu Nan

521632 i #% A Person in charge of the lab: sk#Est Zhang Yaogiang

FEA IR T AT M e S e ONITRERAT) .

These Samples Were Dissolved Totally By Pre-conditioning Method According To Below Flow Chart.
(Cr** Test Method Excluded)

ikt ¥ Sample Preparation

4kt Sample Measurement

‘ v

44 /44 /% Pb/ICd/Hg M ors*
|
‘ . -
e 9 A/ o, B AR Y AR {4 J& Nonmetallic material 4 & Metallic
Acid digestion with ] material
icrowave/hotplate 1 v s
TR A R/ KRRy R S
¢ Solut;le p;l;fmer Insoluble/Unknown /K AEHL Boiling
TR, o 5 polymer water extraction
i1 3€ Filtration *
. v
I DIPNE S T B A R e
Adding digestion Adding digestion i JE/R pH
Y solution for ultrasonic solution and toluene Filtration and pH
¥ Solution #i% Residue ] = s T adjustment
IR AR, A i Coaticu s
3 SR, 5 | aating to 150~160°C v
e Il Adding the . 1. 5T
e B extracted solution for v ik — It 52 (. Addin
Dissolve totally ultrasonic, then ¥k, 43 Cooling, — Atk g
extraction and separation : hede y
diphenylcarbazide
y for color
AAS/ICP-OES | 1L/ pH Filtration L development
and pH adjustment l
Y UV-Vis
#4iE DATA
v
4t DATA
411 L) F %% (4 The page below is blank.
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Mk N R Tested by: %M Ye Xiaoyu
#4% A\ 71 Checked by: ki Liu Nan

pu

8% % 1 7% A Person in charge of the lab:

iR A2 ) Measurement Flow-chart

JkH#a% Zhang Yaogiang

4k Sample Preparation

A

Friit Sample Measurement

A

R VSIEA

" i PBBs/PBDEs

3

¥ 4 HL Sample solvent extraction

A

e/ Hi 2 Concentration/ Dilution

3

iy Filtration

12l

1] gl B

GC-MS

A
4 DATA
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A PRI SRR Phthalate Flow Chart

ik A7 Tested by: #6*E Guo Hua
#it% AR Checked by: Xlfii Liu Nan
5284 % #19¢ A Person in charge of the lab: k#s% Zhang Yaogiang

fiikt 1 Sample preparation
P

A

Fi i Weighing samples

A

¥ 5 A WL AL Extraction in organic solvent

A

I 47 /F6 TR S L Concentration / Dilution of extraction
solution

v

GC-MS 4r#f GC/MS analysis

v

¥ iiE DATA
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= 2 A7 A2 P Halogen measurement flow-chart
T 51 Tested by: 2 ft Xu Gaowei

Hi#% A\ 51 Checked by: |} Liu Nan
9565 f 37 A Person in charge of the lab: i 4% Zhang Yaogiang

1;{’, !!”T] U ’IJ E‘é’

Sample preparation

r
fr 2
i

- -

Weighing sample

A

SECSLAR e 1ok il Ak
Oxygen bomb method preparation

Y

IC o

IC analysis

y

HE Ak 1
DATA
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